Item No. BAi911LP
Mfg. No. 090930346
Replacement Parts List

OWT Industries, Inc.
995000406 P.O. Box 1427, Anderson, SC 29622
6-6-18 (Rev:04) Phone 1-866-340-3912



BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

FIGURE A

See Figure B

See Figure C




- BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP \
The model number will be found on a label attached to motor housing. Always mention the model number in all correspondence
regarding your DIGITAL INVERTER GENERATOR or when ordering replacement parts.
FIGURE A PARTS LIST

KEY  PART KEY  PART

NO. NUMBER DESCRIPTION QTY NO. NUMBER DESCRIPTION QTY
1 NOTE ENGINE ... 1 21 564158008 Rubber Grommet .........ccoooviiiieiiccieee e 1
2 561454003 Side Engine 1Solator.......cceevevieeiciciiiiieeeeeeee e 4 22 638704008 Internal Tooth Washer (ID5)........cccccceeeeeciveeeenns 4
3 460703000130 Rubber Washer (ID6.25 x OD15.5 x 21).............. 4 23 524003024 Spark Plug DOON........couoiiiiiiiieiieee e 1
4 001410006001 Lock Flange Nut (MB).........ccovvueveiieeriiieeenieeene 4 24 660345022 Screw (M5 x 16 mm, T-25 Torx Hd.).......ceevuneenne 1
5 524003019 Starter COVEr....oouviiiiieeieee e 1 25 678409011 Fuel Hose Clamp ......cccoiiiiiiiiiceee 1
6 524003026 Recoil Handle..........oocvveiiiiiiiiiiiieeee e 1 26 638623009 E-Clip Lock Washer .........coccveeeiiiiiiieeciiiieeeeee 1
7 524003027 Recoil Handle COVer ..........ccoueeiiiiiieeeeeiiiieeeeee 1 27 564158002 Rubber Handle (Upper) ......ccoeeeeeecieeeeecciieeeeens 1
8 524003066 Recoil Handle Plastic Support.........ccccccvreeenen. 1 28 678815018 Side Lock (U-Shaped)........ccceevvrerieeinireenineees 2
9 See Figure B Control Panel Assembly........ccooccciiiiieeeeeeeeeeenn, 1 29 524003023 MUFFIEr COVEN ..coveeeeieeeeeeeeee e 1

10 469020030000 Stepper Motor Extended Wire Harness............. 1 30 660345016 Screw (M5 x 18 mm, T-25 Torx Hd.)................. 21

11 See Figure C Fuel System & Bracket Assembly..........cccccceee.e. 1 31 638128034 Washer (ID5.2 x OD10 X 11)..ceeiiciiieeiceiieeeeees 35

12 524003016 Panel Housing (Right) ........coooeeiiiiiiniieeeeee 1 32 660345017 Screw (M5 x 16 mm, T-25 Torx Hd.).......ccevunenene 3

13 469003000150 [ O o SRR 9 33 308792012 Hose Adaptor Assembly (20 Ib. LP)......ccceeee.e 1

14 660345019 Screw (M5 x 12 mm,T-25 Torx Hd.).....cccceuuueen. 10 Not Shown:

15 564158009 Rubber Grommet Handle.............c.ccoccoiiennie 1 480210016145 Spark Plug Wrench

16 561454005 Rubber Grommet ........ccoovviiiieiiiiee e 4 480212002100 Screw Driver

17 561454010 Rubber Foot w/Metal Insert and Ribs................ 4 995000404 Operator’s Manual

18 524003017 Panel Housing (Left) ... 1

19 524003058 Maintenance Panel (Left) ......cccoeiviiiiiiiiiiiieennn. 1

20 524003060 Maintenance Panel (Right) ..........ccccceeviiiiiiennnns 1

NOTE: OWT Industries, Inc., will not provide engines as replacement parts. Engines are covered through the engine manufacturer’s warranty. Consult the accompanying engine
manual or contact our service department for assistance.
* Not all parts shown on the exploded view are available. Some parts are shown to identify position and location of parts that are available.

\




7

FIGURE B

BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP




BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

The model number will be found on a label attached to motor housing. Always mention the model number in all correspondence
regarding your DIGITAL INVERTER GENERATOR or when ordering replacement parts.

FIGURE B PARTS LIST

KEY PART
NO. NUMBER DESCRIPTION QTY
1 662653001 Screw (M4 X 13 mm, Flat HA.) ...t 4
2 001030005000  WINGNUL (IM5) ...eeiiiiiiiiiieeeiietee e st e e e et e e e et e e e e s et e e e e snsbe e e e e s ansseeeeeanneeeeeeenseneeeeannnneas 1
3 639799001 Washer (ID5 X OD8 X T.41) .eeiiiiiiiiieieiiiiee ettt e s e e e nneeeeeean 1
4 638128033 Washer (ID5.3 X ODT0 X T1) coiiiiiiiee it e s e e e e e e e e e e e e e e nnnneeeens 2
5 662652002 [ g AN U (11 PSSR 1
6 760700002 (@ 0743 0111/ (o o SRR 1
7 660345026 Screw (M4 x 10 mm, T-20 TOrx Pan Hd.) .......uuuiieiiieee e e e 4
8 291789001 [aTe [ Tez=1 o (R 1=Te I I I I ) SRR 1
9 760945005 R EYCY = U 1 o o 1P 1
10 480101020040 120V-15A DUpleX RECEPIACIE. .....coeeeeeeeeeee e 1
11 940040054 CoNtrol Pan@l LA I ........cooiiiiiiie ettt e st e e e e e e 1
12 638700045 Control Panel FACEPIAte .........ueieiiiiiiiee et 1
13 662652001 [ g NN U (1 PSSR 4
14 661345003 Screw (M5 x 18 mm, Flange HexX Hd.).......ueiiiiiieee e 1
15 524003022 Control Panel HOUSING........uuuiiiiiieiieeee e i eecceee e ee e e e e e e e e s ee e e e e e e e e e s e e s nnnneeeeeeeeeeeeeennns 1
16 564158004 {0l ) o1 Gl C T ) o a1 o= SRR 1
17 462417016000 IgNItioN MOAUIE (TOOW).....eieeee ettt ettt e e e e et e e e e e e e e e e e esee e e e e enreeeeeennnnneas 1
18 638128034 Washer (ID5.2 X ODT0 X T1) coeeiciiiieeieiiiieeeeesieiee et e s e s e e e s e e e s s nsaeeeeesnnaeeeeeas 1
19 660345017 Screw (M5 x 16 mm, T-25 TOrx Pan Hd.) .......uuuimiiiieee e 1
Not Shown:

469020020000 Unit Wire Harness
469017012500 AC Socket Wire Harness
469017012650 Overload/Momentary Switch Wire Harness




BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

FIGURE C

SEE FIGURE D

/FIGURE D

@te: add loctite 592 on the hose's thread prior to assembID




BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

The model number will be found on a label attached to motor housing. Always mention the model number in all correspondence
regarding your DIGITAL INVERTER GENERATOR or when ordering replacement parts.

FIGURE C PARTS LIST

KEY PART

NO. NUMBER DESCRIPTION QTY
1 660345019 Screw (M5 x 12 mm, T-25 TOrx Pan HA.) ....cooooiiiiieiiee e 4
2 638128034 Washer (ID5.2 X ODT0 X T1) coiiiciieieeieiiiieeeeeieeee et e e s e e e e e s e e e s s nsaeeeessnnaeeeeeas 4
3 638700049 =Y = 0 = SRR 1
4 564158010 {8 o] o =Y gl - Vo SRR 1
5 660345023 Screw (M4 x 12 mm, T-20 TOrx Pan HA.) ....coooiiiiiiiieiiee e 2
6 638128031 Washer (ID4.5 X OD8 X 0.51) ...uuuiiiiiiiiiieeeeeiiieee e seieeee e s st ee e s setee e e s s ssneee e e s sssreeeessanneneeesns 2
7 524003056 TLP TanK ASSEMDIY ...eeiiiiiieieee et e et e e e e e e e e e e e e e e e s e e nreeeeeenanneeas 1
8 638701036 METAI TUDE ...t e et e e e e e e e e e e e e e nenteeeeeeaaaaeeeeanan 1
9 660345020 Screw (M5 x 22 mm, T-25 TOrx Pan Hd.) ......uueuiiiiieeee e 2

10 661345002 Screw (M5 x 8 mm, T-25 TOrx Pan Ha.) ...t 2

11 570356015 (R0 0] 0T g T o] o o n SRR 2

12 673678001 = Lo (= PP 1

13 290991024 INverter Module (7O0W) .......ueeeieeiee e eeeecee e e e e e e e s e e e s s eee e e e e e e e s e e sssnnnnnsnneeeeeeeeeneeennnas 1

14 660345024 Bolt (1/4 in. x 20-1/2 in., Flanged HexX HA.) ....c.uiiiiiiiies e 1

FIGURE D PARTS LIST

KEY PART

NO. NUMBER DESCRIPTION QTY
1 312751003 Propane Regulator (2Nd Stage) .......ueiuiiiiiiiiiiiiiieee ettt 1
2 312751002 Propane Regulator (1St STage) ....cueeeiiiiiiiee e 1
3 570358187 Propane FUEBI HOSE ...ttt e e e e e e e e e e e e e aaaaaeeens 1
4 308792009 Propane FUEI HOSE .......ooiiiiiie e 1

NOTE: OWT Industries, Inc., will not provide engines as replacement parts. Engines are covered through the engine manufacturer’s warranty. Consult the accompanying engine

manual or contact our service department for assistance.
* Not all parts shown on the exploded view are available. Some parts are shown to identify position and location of parts that are available.

.




BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

FIGURE E FIGURE F

[




BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

4 )
The model number will be found on a label attached to motor housing. Always mention the model number in all correspondence
regarding your DIGITAL INVERTER GENERATOR or when ordering replacement parts.
FIGURE E PARTS LIST FIGURE F PARTS LIST
KEY PART KEY PART
NO. NUMBER DESCRIPTION QTY [NO. NUMBER DESCRIPTION QTY
1 00252000502081 Screw (M5 x 20 MM) ..ooeeeciiieeeceeeee e 3 1 14760100006001 BUShING .. 1
2 14760100001001 Cylinder Head CoVer.......cccccevvivcveieeeeiiieeeenns 1 2 14760401100081 Camshaft......ccoeeiiiiie e 1
3 14760100002081 Cylinder Head Cover Seal..........ccccecuvvvveeennn. 1 3 14760400010041 Rocker Gasket........couevieeeciiiiiieeieeee s 1
4 14760101001101 Valve Oil Seal.....cccceeiviiieieeiieee e 2 4 00504000402003 Pin (G4 x 20 MM) weoviiiiiiiee e 1
5 0025200050258 Dual-Head Bolt (M5 x 25 mm) ......cceeveeeeeennnn. 6 5 00504000603003 Pin (G6 x 30 MM) .eoeeeeiieee e 1
6 14760100005041 Dual-Head Bolt (M5 x 28 mm) .......ccccceeeenee 2 6 14760400006002 Lower ROCKES ......cevviiiiieie et 2
7 14760100003001 CAM e —————— 1 7 14760400009002 =10 o 1= SRR 2
8 00252000501481 Screw (M5 x 14 Mm) ...ueveeeeeeeeieeeeeccieeeeeeen. 5 8 14760400005002 Upper Rocker Assembly .........cccevveeeeeeenennnnn. 2
9 14870101100001 Upper CrankCase ........cocveeeeerieeeeeieniieeeeenans 1 9 00504000503203 Pin (G6 x 32 MM) ..ooiiiiiiiiicieee e 1
10 14770100004041 Washer (ID30 x OD37 X 1) c..eevveeeciieneeeiienen. 1] 10 14760400003002 Valve Spring Seat .......ccccveevviieeieeiieee e 2
11 14760100007102 Oil Seal ..ceeeiieeeeee e 1] 11 14760400004002 Valve Spring....ccceeeeeeccieiee e e 2
12 14760102101003 Oil GAUGE....cceeeeeee e 1] 12 14760400001101 Intake Valve ......ccveeveiiieee e 1
13 14760102102101 Oil Gauge Gasket ........ccooveieiiiiiiiienieniieeenn 11 13 14760400002101 Exhaust Valve .......cccccoccveeeiecciieec e, 1
14 00510000400801 DOWEll PiN .. 1
15 14770102003081 Ventilation Nozzle .......ccccceeeeeiieeieccieeee e, 1
16 14760102001001 Lower CrankCase .........ccoueeeeerieeeeeeeniiieeeeenne 1
17 0020400050168 Screw (M5 x 16 MM) ..ooeevcirieeeceiieee e 2
18 00204000504041 Screw (M5 x 40 MM) ..ooviviiiieeeeeeiee e 4
19 14760102002101 Rubber Valve .......ccoceeeeeciiieeiceee e 1
20 14760501000001 One-Way Valve Component........ccccceeevueennns 1
21 14760103003081 Dual-Head Bolt (M6 x 36 mm) .........cccceeenee 4
22 0003100060128 Bolt (M6 x 12 mm, Flange Hex Hd.).............. 1
23 14760103002031 Aluminium Gasket ........ccccccviiieiieeeeee s 1
24 14760103001001 (@ 11 I == o TSR 1
25 14620103100001 Oil Level SENSOF ......uuvveiieiieeeeeeeeeeeeceeeeeeeen 1
26 0025200060188 Screw (M6 x 18 MM) ..coeevuvvieeieiieiee e 2

NOTE: OWT Industries, Inc., will not provide engines as replacement parts. Engines are covered through the engine manufacturer’s warranty. Consult the accompanying engine
manual or contact our service department for assistance.
* Not all parts shown on the exploded view are available. Some parts are shown to identify position and location of parts that are available.




7

FIGURE G

BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP \
FIGURE |

FIGURE H

N
CIm—o

FIGURE J

8

10



BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

r
The model number will be found on a label attached to motor housing. Always mention the model number in all correspondence
regarding your DIGITAL INVERTER GENERATOR or when ordering replacement parts.
FIGURE G PARTS LIST FIGURE | PARTS LIST
KEY PART PART

NO. NUMBER DESCRIPTION QTY NUMBER DESCRIPTION QTY
1 14760302000001 Connecting Rod ........coeviiiiiiiiiiiieee e 1 00722000603581 Bolt (M6 x 35 MmM)....coccieeiiiiiieee e 2

2 11310300010001 Woodruff KeY....coouiiiiiiiiieiieeeee s 1 2 14760701000001 MUFFIEE e 1

3 14760300001002 Piston Pin Clip......coveiiiiiiieeee e 2 3 14760700003081 Muffler Pipe Gasket........ccccooveeiiiiiiieeeeinen, 1

4 14760300002002 Piston Pin ... 1 4 00722000605581 Bolt (M6 x 55 MM)......oooiiiiiiiiiieeee e 1

5 00833710141402 Needle Bearing (K101414)....cceviiniieneinen. 1 5 14760700001081 Muffler Gasket ......ccccovviieeiiiiiiie e 1

6 14810301001001 Piston .o 1 6 14760700002003 MUTFFIEr PIP€ ... 1

7 14780301006001 Piston RiNG ..coooviiiieiiiieee e 1 7 00030000500081 Washer (M5) ......oeeeiiiiiieeecieee e 2

8 00101000500081 Hex Flange Nut (M5).......cccoiiiiiiieee 2

FIGURE H PARTS LIST FIGURE J PARTS LIST
KEY PART KEY PART

NO. NUMBER DESCRIPTION QTY [NO. NUMBER DESCRIPTION QTY
1 14760502000102 Deaerator.........ueeeeeiiiiii it 1 1 14870801000101 Air Filter Base & Air Filter Cover.................... 1

2 14760500005081 Hose Clip (8/9)....ueeeeeiiiieeeeeeieee e 4 | 1a 14760801003002 FOAM i 1

3 14760500002001 Respiratory HOSE........oooiiiiiiiiiiiieiieee 1] 1b 14760801007081 Chrome Plated Screw (Big Head).................. 1

4 14760500003001 Outlet TUDE ... 1 2 14760800004001 Air Filter Gasket.......oooveeiiiiiiieieieee e 1

5 14760500004003 O-RiNG ettt 1 3 14780800003081 Carburator Gasket..........ceveviiiiiiiiiiiiiiieeee. 1

6 0003100050168 Bolt (M5 x 16 mm, Flange Hex Hd.).............. 2 4 00033000502281 Bolt (M5 x 22 mm, Flange Hex Hd.).............. 2

7 14760500001001 Upper Lubricant HoSe .........cccccuiiiiiiienennennnn. 1 5 14870801001001 Insulation Board Component ..............ccceuee 1

8 11311600006081 Hose Clip (13/14)eeeviiiiieeeeeee e 2 6 00026000505581 Bolt (M5 x 55 mm, Flange Hex Hd.).............. 2

7 14810800003001 Rubber BIOCK......ccoviiiiiiiiiiiecee e 2

8 14810800001081 Insulation Board Gasket..........ccccoevveeeerinnen. 1

9 15561100004002 Fan Volute Bushing ........cccooeiieviiniieee e, 2

10 00129000500081 NUL (M5)..eeee e 2

11 00427014801681 Screw (M4.8 x 16 MM) ...ccevveveiiiiiieeeeeiieennn 1

NOTE: OWT Industries, Inc., will not provide engines as replacement parts. Engines are covered through the engine manufacturer’s warranty. Consult the accompanying engine
manual or contact our service department for assistance.

* Not all parts shown on the exploded view are available. Some parts are shown to identify position and location of parts that are available.

.

11



BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

FIGURE M

FIGURE K

FIGURE L

12



BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

N\
The model number will be found on a label attached to motor housing. Always mention the model number in all correspondence
regarding your DIGITAL INVERTER GENERATOR or when ordering replacement parts.
FIGURE K PARTS LIST FIGURE M PARTS LIST
KEY PART KEY PART
NO. NUMBER DESCRIPTION QTY [NO. NUMBER DESCRIPTION QTY
1 14870901000001 VaAPOIIZEN ... 1 1 14811100001002 Air Guide Sleeve (A)......cocccieeeeeieeeeee s 1
2 465020010000 Stepper Motor .......cccccvviiiieeeee e, 1 2 14761100014002 Air Guide Sleeve (B).......cccccvevreereeeeeeeeeeiiiinnns 1
3 007090003008 Screw (M4 X 25 MM) ..oeeeeeeeeiniiieeeeeeeeeen, 2 3 00427014801681 Screw (M4.8 x 16 MM) ..covvveeriieiiiiiiieeeeeenn. 8
4 14761100006003 Pad ... 1
5 14761100001003 Cooling Fan ......oooiiiiiie e 1
FIGURE L PARTS LIST 6 14760602000001 Starting HUD .....ooviiee e, 1
KEY  PART 7 00204000601081 Screw (M6 x 10 mm, Hex HA.) c.....vvvveennane 2
NO.  NUMBER DESCRIPTION QTY | g 1476110000208  Fan VOIUE......orrroeercceeeereresssecceeeesessssseceeeee 1
9 14760601000002 Recoil Starter......oooveeeeiieiiiieeeeeeee e 1
1 14761000001001 Locating Plate ........ccoeveviiiiiiiiiiiiieeeeeeeeeeee 1 10 15600600002003 Recoil Starter BUSHING.........ov.revererereeesseeseenne 3
2 14871001100201 Stator Assembly (Inc. Key No. 2a)................. 11 14 00031000501681 Bolt (M5 x 16 mm, Flange Hex Hd.).............. 3
3 00030000500081 Washer (M5) .......ooviiiiiiiieeieee e 2 12 00421114201081 Screw (M4.2 X 10 MM) eovovereeereeeeeseeeeeseeeeene 1
4~ 00033000502281 ~ Bolt (M5 x 22 mm, Flange Hex Hd.)............. 2113 14761000006081 Ignition Coil Wires Clamp.........ccccccrreereerrne 1
5 14761001200101 ROTO e 1
6 00129001000081 Hex Flange Nut (M10)......ccoooiiiiiiiiiieeeeeeeeee 1
7 00033000501081 Bolt (M5 x 10 mm, Hex Flange Hd.).............. 2
8 14761000004003 [ Lo [ U UPRT 1
9 14761003000181 IgNItion COil ...eeeiiiiiieeieee e 1
10 00241004802581 Screw (M4.8 x 25 MM) ..ooovviiiiiiiiiiieeeeeeeen. 1
11 14761000003081 Ignition Coil Cap Seal.......ccccoecveeeiiiiiieeeeee 1
12 14761002000001 Spark Plug (CMRBA) .....cooviiiiiiiieeeeeeee 1
Not Shown:
2a 14761000002002 Bushing
NOTE: OWT Industries, Inc., will not provide engines as replacement parts. Engines are covered through the engine manufacturer’s warranty. Consult the accompanying engine
manual or contact our service department for assistance.
* Not all parts shown on the exploded view are available. Some parts are shown to identify position and location of parts that are available.
J

13



BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

FIGURE N

14



BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

The model number will be found on a label attached to motor housing. Always mention the model number in all correspondence
regarding your DIGITAL INVERTER GENERATOR or when ordering replacement parts.

FIGURE N PARTS LIST

KEY PART

NO. NUMBER DESCRIPTION QTY
1 940947030 Combustion Label..........eeviiiiiiiiiiiiee e 1
2 940911003 Maintenance Label ... 1
3 940680092 Hot Surface Label (English/Spanish) .........cccooviiiiiiineeeen. 1
4 940708029 Lubricant Label ... 1
5 940971103 Warning Hangtag .....ccccoeeeeeeeieieeeeeee e 1
6 940654355 Storage Tips Label.......ceeeviiiiiieie e 1
7 940515029 CPSC Label (ENglish)......ccceicvieireeiiiiee e 1
8 940515031 CPSC Label (Spanish) ....ccceeceeeeeeeiiiiieeeeeieee e 1
9 941486010 INQUINIES Lab@l....cciiiiiieeieieeee e 1
10 940617196 Starting Instructions Label........ccccooiieiiiiiiiiiee 1
11 940707053 LP Warning Label..........coooiiiiiiieeee e 1
12 940721016 Primer Button Label ... 1
13 940974023 Fire Distance Label ... 1
14 940721012 Primer Button ... 1
15 940779218 Performance Label (Bottom).........ccccuuiiiiiiiiiiiiiiiiieee, 1
16 940721013 Primer Reminder Label ... 1
17 940779219 Performance Label (TOP)...vvueeeeeieeeceieeieeeeeeee e e e eeeeeeeeveeeeeens 1

15




BAJA DIGITAL INVERTER GENERATOR - MODEL NO. BAi911LP

TO GENERATOR HEAD CONTROL PANEL BLOCK
INVERTER
] GROUND ©
- — UNIT TERMINAL 2
MAIN _ oL
WINDING BL = ,
BL - = W
= 120V OUTLET
SUB - = G
wmnms\r% W =
L] OUTPUT RESET
= Bu —
R [ 1
i
=1
OVERLOAD
= BR
o GR 7
— OUTPUT
] BU
IGNITION =
WINDING ==l \(//\/G *‘
P OVERLOAD
T 0 ?
LOW OIL
NN IGNITION CONTROLLER
[a= [@ [ [AUW[S
%N_Ig
'_I
STEPPER MOTOR ASSEMBLY v | ——w
BL el I P N Y/G
BL I — | é
>TT
R Y/G
= |£
3 [~ [ - ']
= = =4 5
= [Z] | o
I (N
o %} % |:| = |:] § WIRES COLOR CODES
= 5] é = Green 0 Orange
& = White BI Black
Blue P Purple
Yellow Br Brown
& & S S Red Gr__|Gray
Pink Y/G__|Yellow/ Green
ENGINE BLOCK . ot

WIRING DIAGRAM




